

DECLARATION OF CONFORMITY

We, the Manufacturer

Company Name: MAS PLASTİK -ÜMMÜŞAN AYDEMİR

Address: YENİGÖL MAHALLESİ KANAL SOKAK NO:103/1
MURATPAŞA/ANTALYA/TÜRKİYE



declare with all responsibility that the products:

Model No. M301

Model Name: **M301 SWIMMING MASK**



Photo "A" Appearance of sample (front view)



Photo "B" Appearance of sample (side view)



Photo "C" Appearance of sample series

Is in conformity with follow regulation (EU) 2016/425 of the European parliament and of the council of 9 March 2016 on personal protective equipment

Compliance with the requirements of the above Directives is demonstrated by full compliance with the following harmonized standards. **BS EN 16805:2015**

Test Parameters	Result
Physical tests	A
BS EN 16805:2015 DIVING EQUIPMENT – DIVING MASK – REQUIREMENTS AND TEST METHODS (CLAUSE 4.6 EXCLUDED)	M

Remarks	M = Meets client's requirement
---------	--------------------------------

The product of the declaration described above is in conformity with the requirements of the following specifications / test reports:

Test Report No. TR2193320-RV1 (13.01.2023)

Issued by : SGS SUPERVISE GÖZETME VE ETUD KONTROL SERVİSLERİ A.Ş.(SGS Taiwan)



Signed for and on behalf of:

Date: 15/03/2023

Name: Ümmüşan AYDEMİR

Function: General Manager

Signature:

MAS PLASTİK
Ümmüşan AYDEMİR
Yenigöl Mahallesi Kanal Sokak
No: 103/1 Muratpaşa / ANTALYA
Kalekapı V.D.No: 118 156 51974

TEST REPORT

Job No./Report No TR2193320-RV1

Date: 13 January 2023

Page 1 of 4

MAS PLASTİK – ÜMMÜŞAN AYDEMİR

YENİGÖL MAH. KANAL SOKAK NO: 103/1 MURATPAŞA / ANTALYA / TÜRKİYE

TEL: +90 541 370 44 52

FAX: +90 242 746 51 11

To the attention of İlhan Aşuk

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No.	Sample Description
A	M301 SWIMMING MASK

Client's reference No. : TR 2193320-RV1
Colour : RED
Reference No. : M301 SWIMMING MASK
Manufacturer : MAS PLASTİK – ÜMMÜŞAN AYDEMİR
Sample Receiving Date : 19 September 2022
Resubmit Date : 13 January 2023
Test Performing Period : 19 September 2022~17 October 2022

Overall Conclusion : **PASS**

Test Results : Please refer to the next page(s).

Performed Test Summary: Selected test(s) as requested by client against Client's performance standard.

TEST REPORT

Job No./Report No TR2193320-RV1

Date: 13 January 2023 Page 2 of 4

Test Parameters	Result
Physical tests	<u>A</u>
BS EN 16805:2015 DIVING EQUIPMENT – DIVING MASK – REQUIREMENTS AND TEST METHODS (CLAUSE 4.6 EXCLUDED)	M

Remarks	M = Meets client's requirement
	F = Does not meet client's requirement
	I = Inconclusive
	* = No specified requirement
Notes:	Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).
	Residual sample can be returned to client if requested.

The test results relate to the tested items only.
Test reports without SGS seal and authorised signatures are invalid.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş.

IN THIS REVISED-1 REPORT, TEST WAS RE-PERFORMED ON THE SAMPLE RECEIVED ON 07 DECEMBER, 2022 AND BS EN 1972:2015 DIVING EQUIPMENT – SNORKELS – REQUIREMENTS AND TEST METHODS CLAUSE 3.5 RE PERFORMED BY THE REQUEST OF THE APPLICANT. OVERALL CONCLUSION WAS UPDATED ACCORDINGLY.

THIS REPORT SUPERSEDES OUR REPORT NO: 2193320 DATED 17.10.2022

MERT KURTULUŞ Hardline C&H Customer Services Team Leader	Bora Şirinbilek Hardline C&H Testing Services Manager
	

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."

TEST REPORT

Job No./Report No TR2193320-RV1

Date: 13 January 2023

Page 3 of 4

**

Test Results

Test Method & Result:

BS EN 16805:2015 Diving equipment – Diving mask – Requirements and test methods

Clause	Result
3.1 Design	Pass
3.2 Lens	Pass
3.2.1 General	Pass
3.2.2 Impact resistance	Pass
3.2.3 Break pattern	Pass
3.2.4 Lens seal	Pass
3.3 Head strap and attachment	
a) Resistance to slipping	Pass
b) Permanent linear deformation	Pass
3.4 Face seal	Pass
4.6 Practical performance	Excluded
5. Marking	
Each diving mask shall be marked at least with the following items:	
a) the manufacturer shall be identified by name, trade mark or other means of identification;	Pass
b) the number of this European Standard;	Pass
c) type-identifying mark	Pass
6. Information supplied by the manufacturer	Pass

Remark: 1.2 samples were provided by applicant and samples were randomly selected to be assessed.

2. The content of this report is invalid if it is not presented as the entire report.

3. The decision rule of the statements of conformity is following the ILAC G8:09/2019 by using the simple acceptance decision rule.

****This test has been performed as subcontracted at SGS Taiwan.**

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."

	
<p>Photo "A" Appearance of sample (front view)</p>	<p>Photo "B" Appearance of sample (side view)</p>
	
<p>Photo "C" Appearance of sample series</p>	

* * *

End of Test Report

* * *

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."